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A2 By K48 5 S48
S#'E;:g ﬁ: FlameBRetardant Aluminium Composite Panel of ﬁ%g@ 2 ﬁﬁ#ﬁ‘ﬁﬁ'
amplename | .. ., Test type Sampling Test
RMLRAL | pl statds g A 8] WFERS | 1o cv20150120
Applicant Changzhou Shuangou Flooring Co_Ltd. Sample list No.
HEFERAL | A R AR AT PR 3] [ I i
Manufacturer | Changzhou Shuangou Flooring Co. Ltd. Brand
FEEHB (20154 04 A 06 H RIS | 1220 x 2440 % 4(mm)
Date of produce | April 6, 2015 Model/Size — % two-coating
] e
FFEE W] | 2015 4 04 H 00 H EFE S LTS
Sampling date | April 9, 2015 Batch 1Nu.
HPEHE | 29 WA g
Sampling site | store house of the company PEDE random sample
peiagy | N EESAARATRESE O HFRE A 2
Saiipling Body National Center of Quality Supervision & Test Sample S AT
for Building Materials description
IR | 3005k %ﬁﬁhﬂﬁ 7 % hFE A #& % Quan Jiang
Sampling size | 300 panels qua:: ﬂt:f 7 panels Sampled by 1 2% Yujun Liu
GB/T 17748-2008 (L%t M 453 5 5 48) Aluminium-plastic composite
ﬁ%ﬁﬁ‘ panel for curtain wall
Test Standard GB 8624-2006 (3R M A% e iE4 M) Classification for burning
behavior of building materials and products
- RRIH BRAE GFPUREFE 28R, #LFH 2 3. 4R)
Test items property Test(see page 2, 3 and 4)
AT ATAR T B PRI AE A48 I0 4 RAT S B 8624~2 [}ﬂﬁ ﬂF’ A2-s1,d0, 10
BagdLARER, LA B A6 GB/T 17748 - 2008 gasses
ﬁ%#% According to GB 8624-2006, burning behavior ebﬁ’(hﬁ Q ent of grade
Test mnjminn A2-s1,d0, t0. Other tested items are satisfied according t Ib . 1?743 2
ﬁﬁﬁﬁ{ﬂﬂe of issugd) 0l EI
3 2013)
)

PR (Remarks)
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¥ R IR RpsR | TR
Test item Standard index Test results ool
Na determination
EJR. PR, M : x 5
% 5% 5 vestige 7~ #L3F not allowed A Sk
EBGEN R R AL3F not allowed % fre
¥ coating omit X SA.e no pass
; KA b 4
REL wave not allowed no pass
rA, ~ 93 A
;i $ 58, bubble AR A #
{ R not allowed o pass
. | appea-
A
tales #E5. spot < 3mm BL< 3 A/’ X e
quality no pass
T his _ A
%14% abrasion kid A #
not allowed no pass
- 7 L 4
#4 scratch not allowed no pass
&£ El | 7B B A~ 5 He
colour uniformity indistinct indistinct pass
¥
KA + 3mm +(. 6mm ~+1. 2mm o
length pass
A
ﬁ’tﬁ; + Jmm +0. 5mm ~+1. Omm o te
width pass
R
i £ ’@r K £, 2mm -0, 02mm ~+0. 04mm i
5 dimen- thickness pass
' sions sty 4% £ oA
d::-wa- diagonals windage K Jmm 0. Bmun pass
10N
R < lmm/m 0. 27mm/m R
edge unstraightness pass
A
A A < Smm/m 1. Smm/m i
warpage pass
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rbgE (Ne) : 201521 HhF5 00933 5% 3 Wt 5 W (Page 3 of 5)
E 2 T A E
I mwms FRAEHE AT Rugg | TR
No Test item Standard index - Test results detergmin ation
3 e EE F- 3594 average > 0. 5 0mm F £)48 averagel. 50mm e 7S
¥ aluminium thickness 8 min. 2 0. 48mm 3% i min.0. 50mm pass
4 RERE J- 3548 average # 25 um F- 44 average2T um CR iy
. film thickness B min.2 23 um #e B min, 26 um pass
i B AR £ CRicy
S. gloss tolerance o m% 2.6 pass
R ERE G
6. surface pencil hardness > 85 <t pass
i I s
7. flexibility <3 o pass
8 hEWE N % #5E 0 % class 0 X455 0 48 class 0 o
. coating adhesion %] B & 1 #oclass | 3 1 2K class | pass
9 it i > 50ke - om Rk, S0kg - cm RALH, LI A%
; impact resistance T E K no depainting, no crack & no depainting, no crack pass
i o B e
10. abrasion resistance 5L/ um 7. 0L/ pm pass
1 R IR At He
| boiling water resistance no abnormity no abnormity pass
]2 i#:%&rﬂ; F"‘:.F']'i < 59 1.*4% "'3"#5’
: pollute resistance | pass
7 e 3 B . \ A
13. hydrochloric acid 7":’.:‘1 ¥ A A &%
AT Y no change no change pass
| wEEAmE | £ae. s pagp | PG SR BT p
| nitric acid resistance % no abnormity & E < 5 AB=D. 45 pass
R N e fﬁémﬂﬂ% &%
] alkali resistance % no abnormity AE< 2 AF=0. 32 pass
16 i S e i EAL RE &
a oil resistance no change no change pass
17 e D] TRER TS5, 6
! solvent resistance no base exposed no base exposed pass
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g5 (No. ) : 201521 5 00933 % 47 3k 5 T (Paged of 5)
5| ewmn | mmme | sean |30
& Test item Standard index Test results diteriniiation
i iR 2 R
18. behding strength 2 100MPa 128MPa i
“E 1 #'ﬁ;ﬁ% 4 4 e
19. bending elastic modulus S atghieds G e pass
20. Lt > 7. 0kN 9, 4kN Sl
penetrating resistance pass
2). Er.*’qﬁﬁ > 22. 0MPa 28. 6MPa Sl
shearing strength pass
F S Fyut=d Vi i 4%
22. thermal expansion coefficient p TR AR pass
23. MALOA >95°¢C 100C ki
heat distortion temperature _ pass
24 3|8 3% F-#4 averape 2 130N - mu/mmi-F 2448 averagel37N mm/mm{  A-45
: peel strength F o A min. 2 120N - mm/mm | §& > {8 min. 124N © mm/mm pass
FEEAE TR Al
# decrease rate < 10% 1% i
of peel strength
im £ . ‘
55, | temperatu- BEWEH A& 0 4 class 0 48 0 48 class 0 J LS
" | recycle |coating adhesion X B & 1 8 class | BB 1 Hoclass |1 pass
resistance
SR K EA XA Gicy
appearance no change no change pass
2% 4000h & 3 F- 1% <14k 1 & o
2 salt spray resistance < grade | grade | pass
Bk <40 227 Ll
4000hn  (colour uniformity pass
&AL :
27 ﬁ;@ﬁf iﬁ%ﬂ <24 1 4 A
4 degradation of
artificinl gloss < grade 2 grade | pass
g
VR st e 0 4K 0 4 N
others grade 0 grade 0 pass
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F R H R | Rmes | TOUIE
E Test item Standard index Test results R A
?PE{*»‘%F} oo - ‘%”Fﬁ"
Product as a whole & £ pass
AR, 4 /&0 & metal Lte
MI/kg FR0a <40 surface: 0 pass
heatof | Main component ' L HE core Ca o
CT:}:US material: 2.94 pass
A2 ?Hﬁ:‘ﬁ"ﬁ'@ﬁ- W /& coating; g
External minor <4.0
A 2.16 pass
Cﬂmﬂﬂﬂnt
PRIRIE ik R R4 s
4
(FIGRA ), W/s SO : pass
600s A B aAEilE L%
s it <75 0.76 e
- Wi KA & s R JE < KA FoER P2
hr:havic?r (LFS ), m < sample edge pass piss
600s 1 &5 8 F GRs
<50 49
(TSPgoge)m’” pass
sl
A A R FE AR <30 5 g
o ( SMOGRA ),m’/s* pass
2 600s 71 k2R
7 Kl SRR | g BoER Mo
A | do flaming no flaming e pass
droplets/particles droplets/particles P
in 600s
A
t0 Fiﬂ_&ﬁ i% F| ZA ZA £ sl
toxicity, grade pass
25 7E (Remarks) : ( #b4t % & Blank)
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